| NSTALLATI ON I NSTRUCTI ONS

PRO TRAXX 4 OVAL STEP BAR & PRO TRAXX 5 OVAL ST

APPLI CATI ON:
202917 Fl50 JFuper Cab / Super Crew

AUTOMOTI VE PRODUCTS2 017 F2050d 3F50 Super Cab / Crew Cab
PART NUMBER:

212393@2,39B1R,3924¥,392415,39B15,3 9815,
2153946,39245
| TEM | QUANTI TY DESCRI PTI ON TOOLS NEEpPEI
1, 2 2 SIDE STEP BAR, DRIVER(1) AND PABBENGERE?
3 4 ., 6| UNI VERSAL SUPPORT BRACKE|T SOCKET EXT.
4 2 iA0 FRONT MOUNTI NG BRACKETHEX KEY Tloo
5 2, 4l iBoO REAR MOUNTI NG BRACKET (I NCLUDEP)
6 16 , 24+ M8 HEX NUT (YELLOW ZI NC RATCHET
7 16 , 24+ M8 FLAT WASHER (YELLOW ZI|NORQUE WRHNC
8 16 , 24+ M8 SPLIT LOCK WASHER (YELL[OW ZI NC)
9 4 , 6* M8 CARRI AGE SQUARE NECK BOLT| (BLACK 2zl NC)
10 8 , 1[2* M10 | NTERNAL TOOTHED LOCK WASHER (STAINYJES
11 8 , 12+ M10 FLAT WASHER (STAI NLE|SS)
12 8 , 12+ M10 BUTTON HEAD SCREW (STAI NLESS)
13 12 , 18+ M8 PLASTIC RETAI NER SQUARE
14 4 , 6* PLASTI C BRACKET COVER
15 8 , 12+ M6 HEX HEAD CAP SCREW (YELLOW ZI NC)
16 16 , 24+ M6 FLAT WASHER (YELLOW ZI NC)
17 8 , 12+ M6 NYLON NUT (YELLOW zI NC)

QUANTI TY VARIES FOR SUPER CAB AND SUPER CREW. SUPER CREW QUAINTI

ANTSEI ZE LUBRI CANT MUST BE USED ON ALL STAI NLESS STEEL FASTENERPp T

Pro Tr ax 5 Ghown

| TEM | TEM| S
o
[ (
- ! -
| TEM]| 3
,  Westin Automotive Products, Inc. Thank you for choosing Westin products
320 W, Covina B for additional installation assistance please call
° T Customer Service (800) 798846

1 www.westinautomotive.com
P.N.: 7A051RevC ECO #: W1@053 DATE: 9/19/16



PROCEDURE
1.Remove contents from box, verify if all parts | ist|led
Carefully read and understand all instructions bef|or
Failure to identify damage before installation couyl d
2.Locate factory wel deSlees thiidgs. oIn. t he rocker panel
3. Thread M8 square plastic poly retainer (ltem 13) o[nt
See F(i{NptTelRe plastic poly retainers are necessary |[to
aluminum rocker panel .)
o I o o o S S
_Thread pl alsti c
Factory stjuds onto factlory s
Fig 1 Rear drivefr sitpjgl 2 Rear drivef sic
4. Loosely install the universal support brackets to |al
har dw@Bare (INgtSe¥ei ganki gf.or8 pl acement of mounting br @aclk
5.Loosely install driver side mounting brackets t9®ee|ocC
Fig. 4.
l nstall uni vers racket to mounting
brackets with ied M8 square
neck bolt and har dwar e.
Il nstall moullhti ng brackets
to rocker |jpanel wi t h
supplied M hardwar e.
Figl 4 Rear driveflgrijgle sshown.
6.Locate (1) plastic bracket cover (ltem 14) and | oqgse
hex head cap screws, (4) M6 flat wash®ees,hK Fiagh.d §.2) [M6
7.Loosely install the Pro Traxx step bar assembly to t
warMotDdr:i ver side step tube wild.l be packaged in a ¢l e
tube, the Westin |l ogo sh®eid dFifqa.ce6.out ward when i ns|ta
8.Al'ign and adjust as necessaBrlybist,h eMiB G -lotfiodg USeCa & Fifdibsat @ 7

Weslio
P.N.: 74051RevC

Westin Automotive Products, Inc.
320 W. Covina Blvd
» San Dimas, Ca. 91773

ECO #: WiB053

Thank you for choosing Westin products
for additional installation assistance please call
Customer Service (800) 798346

www.westinautomotive.com
DATE: 9/19/16



